MCD200 Parts List

Table of Contents

Cabinet

Air Cooled Parts
Water Cooled Parts
Evaporator
Freezing Chamber
Agitator Motor
Water Pump
Drive Motor

Bin Assembly
Storage Area
Compressor
Control Box

Wiring Diagrams



MCD200C

PARTS ILLUSTRATIONS AND PARTS LISTS

CABINET ASSEMBLY

ITEM
NUMBER
1

PART
NUMBER

A27616-001
A27616-002

03-1417-15
03-1419-25
A27619-001
A27619-002

03-1409-09
02-2399-01
A27908-000

03-1593-01
03-1592-01
A30378-001

03-1593-01
03-1592-01
A27617-001
A27617-002

03-1417-15
03-1419-25
A27618-001
A27618-002

03-1417-15
03-1419-25
A27633-001
A27633-002

03-1403-55
A27608-001
A27605-001

JUNE 1984
Page 2

DESCRIPTION

Panel, Right Side

Panel, Right Side S .S.
Attaching Parts, Index #1
Lockwasher #8 (6)

Screw #8x1 (6)

Panel, Front Assembly
Panel, Front Assembly S.S.
Attaching Parts, Index #2
Screw (2)

Grill

Sink Foam Assembly
Attaching Parts, index #4
Catch Stud (2)

Catch Receptacle (2)
Splash Panel

Attaching Parts, Index #5
Catch Stud (4)

Catch Receptacle (4)
Panel, Left Side

Panel, Left Side S.S.
Attaching Parts, Index #6
Lockwasher, #8 (6)
Screw, #8x1 (6)

Panel, Back

Panel, Back S.S.
Attaching Parts, Index #7
Lockwasher, #8 (6)
Screw, #8x1 (6)

Panel, Top (Lid Assembly)
Panel, Top (Lid Assembly) S.S.
Attaching Parts, Index #8
Screw, 1/4-20 x 2-1/2 (4)
Drain Tube Nut

Drain Tube



MCD200C
PARTS ILLUSTRATIONS AND PARTS LISTS

/

/Y

\

.. 4 ,
A T
/\/ W
J \

ry \

/,/
oy
MY ™,

JUNE 1984
Page 3



MCD200C
PARTS ILLUSTRATIONS AND PARTS LISTS

AIR-COOLED ASSEMBLY

ITEM
NUMBER

1

~N o

oo

10

11
12
13
14
15
16
17

PART
NUMBER

02-2555-01

03-1407-01
03-1404-05
18-3726-01

03-1410-03
03-1405-03
18-0625-00

No Number
No Number
12-1681-01

No Number
18-0422-00

03-1405-03
03-1410-03
A09388-001
02-0831-00

03-1403-67

12-2008-01
12-2009-01

03-1403-15

12-2007-01

A27850-020
03-1405-20
03-1417-12
03-1407-07
18-2200-28
18-2200-27
A27522-001

DESCRIPTION

Shroud

Attaching Parts, Index #1 and #2
Washer

Screw, #6x3/8

Air-Cooled Condenser
Attaching Parts, Index #2

Lockwasher, #1/4 Helical Spring (2)

Screw, #1/4-20 x 1/2 Hex Cap (2)
Fan Blade

Attaching Parts, Index #3 and #4
Vibration Pad

Fan Mounting Nut

Fan Motor

Attaching Parts, Index #4 and #5
Screw, #8-36 (4)

Fan Mounting Bracket
Attaching Parts, Index #5

Screw (4)

Washer (4)

Drier Brace

Drier

Attaching Parts, Index #6 and #7
Screw, #8-32 x 3/8

Phil Recess Pan Head

Coil & Frame Assembly - Hot Gas Valve

Coil Clamp - Hot Gas Valve
Attaching Parts

Screw, No. 8-32x1/4 Phil Recess
Pan Head

Valve Body & Plunger Assembly -
Hot Gas Valve

Exchanger Assembly, Heat

Bolt, No. 1/4-20x5/8 Hex
Washer, No. 5/16 External Tooth
Washer, No. 5/16 Plain
Grommet

Sleeve, Mounting

Base Assembly

JUNE 1984

Page 4



MCD200C
PARTS ILLUSTRATIONS AND PARTS LISTS

Compressor
Refer to Compressor Assembly

JUNE 1984
Page 5



MCD200C
PARTS ILLUSTRATIONS AND PARTS LISTS

WATER-COOLED ASSEMBLY

ITEM
NUMBER

1

2a
2b
2c

5, =N

10
11
12
13

PART
NUMBER

18-3707-01

03-1410-03
03-1405-03
11-0198-02

03-1410-03
03-1405-03
16-0677-01
A15924-000
16-0401-00
A09388-001

03-1403-67

02-0831-00
12-2008-01
12-2009-01

03-1403-15

12-2007-01

A27850-020
03-1405-20
03-1417-12
03-1407-07
18-2200-28
18-2200-27

DESCRIPTION

Condenser, Water-Cooled
Attaching Parts, index #1
Lockwasher, #1/4 Helical Spring
Screw, #1/4-20 x 1/2 Hex Cap
Regulator, Water

Attaching Parts

Lockwasher, #1/4 Helical Spring
Screw, #1/4-20 x 1/2 Hex Cap
Coupling

Nipple Assembly, Pipe (w/bracket)
Elbow, 3/8 NPT x 3/8 Flare Brass
Brace, Drier

Attaching Parts, Index #3

Screw, #8-32 x 3/4

Phil Recess Pan Head

Drier

Coil & Frame Assembly - Hot Gas Valve
Coil Clamp - Hot Gas Valve
Attaching Parts

Screw, No. 8-32x1/4 Phil Recess
Pan Head

Valve Body & Plunger Assembly -
Hot Gas Valve

Exchanger Assembly, Heat

Bolt, No. 1/4-20x5/8 Hex

Washer, No. 5/16 External Tooth
Washer, No. 5§/16 Plain

Grommet

Sleeve, Mounting

JUNE 1984

Page 6



MCD200C
PARTS ILLUSTRATIONS AND PARTS LISTS

13 Compressor
Refer to Compressor Assembly

JUNE 1984
Page 7



mMCD200C
PARTS ILLUSTRATIONS AND PARTS LISTS

EVAPORATOR ASSEMBLY

ITEM
NUMBER

1
2

3

3a
3b
3c
3d

11

12

13

14

15

16

PART
NUMBER
No Number
No Number
A23163-003
02-1965-03
03-1406-15
A27790-001
A27789-001

03-0431-05
02-2484-01

03-1613-01
No Number

03-1613-01

A28855-001
A26916-001
A26923-001
A28191-001

03-0255-00
A28133-001
No Number
03-1404-10
11-0353-02
03-1605-01
03-1403-15

No Number

03-1613-01
11-0354-02

No Number

03-1404-04
No Number

03-1531-04
No Number

03-1613-01

DESCRIPTION

Sheet, Styrene

Tube Assembly

Linkage Assembly

End Linkage

Nut

Arm, Linkage (Agitator Drive)
Arm, Linkage (Spray Bar Drive)

Setscrew

Clip, Tube

Attaching Parts

Screw, #6 x 1/2 T/F Tap
Chamber Assemoly, Freezing,
see pg 11

Attaching Parts

Screw, #6 x 1/2 T/F Tap
Curtain Assembly
Chute, Cube (Left)
Chute, Cube (Right)
Retainer

Attaching Parts
Wingnut

ITEM
NUMBER
17

18

19

20
21

22
23

Holder Assembly, Cube Chute Bulb 25

Cover, Temperature Control
Attaching Parts

Screw, #8 x 1/2 T/F Tap
Control, Temperature
(Bin Thermostat)
Attaching Parts

Clip, Bulb Holder
Screw, #8 -32 x 1/4
Phil Recess Pan Head
Support, Gasket
Attaching Parts

Screw, #6 x 1/2 T/F Tap
Control Temperature
(Cube Size Control)
Strap, Bonding
Attaching Parts

Screw, #6 x 1/4 T/F Tap
Cover, Channel
Attaching Parts

Screw, #6 x 3/8 T/F Tap

26

27

28

29

30
31

32

Drive Assembly, Agitator, see pg 12

Attaching Parts
Screw, #6 x 1/2 T/F Tap

33
34

35
36

JUNE 1984
Page B

PART
NUMBER
No Number

03-1613-01
No Number

03-1404-04
No Number

03-1531-04
No Number
No Number

03-1531-04
12-1213-06
A27850-020
A28946-020
11-0354-02

13-0674-06

No Number

02-1338-00
No Number

03-1394-01
13-0674-04

02-1535-00
02-1912-03
12-1900-10
No Number

03-1394-01
A25805-001

03-1410-03
03-1405-03
No Number
No Number

03-0571-00
No Number
A27522-001

DESCRIPTION

Enclosure & Bracket Assembly,
Water Pump, see pg 13
Attaching Parts

Screw, #6 x 1/2 T/F Tap
Strap, Bonding

Attaching Parts

Screw, #6 x 14 T/F Tap
Channel

Attaching Parts

Screw, #6 x 3/8 T/F Tap
Bushing, Anti-Short
Cover, Channel

Attaching Parts

Screw, #6 x 3/8 T/F Tap
Bushing, Snap

Exchanger Assembly, Heat
Platen Assembly

End of Cube Size Control
Capillary Tube

Tube, Tygon (20-inch)
(Order by the foot)

Drain Assembly
Attaching Parts

Clamp, Hose

Line Assembly, Water
Attaching Parts

Nut, Pal

Tube, Tygon (15-1/2 inch)
(Order by the foot) Attaching Parts
Clamp, Hose (at Valve)

Clamp, Worm Drive (at Water Inlet Tube)

Valve, Inlet
Fitting, Inlet Water
Attaching Part
Nut, Pal

Bracket, Mounting
Attaching Parts

Lockwasher, No. 1/4-20x1/2 Hex Cap

Screw, No. 1/4-20x1/2 Hex Cap
Conduit

Clamp, Conduit

Attaching Part

Screw, No. 1/4-20x1/2 T/C Hex Head

Bushing, Anti-Short
Base Assembly



MCD200C
PARTS ILLUSTRATIONS AND PARTS LISTS

JUNE 1984
Page 9




MCD200C

PARTS ILLUSTRATIONS AND PARTS LISTS

FREEZING CHAMBER ASSEMBLY

ITEM
NUMBER

1

-
B LN 20 0C0ONOOODBWON

15
16
17
18

19
20
21
22
23
24
25
26
27

PART
NUMBER

A28853-001
03-1403-19

02-2419-01
13-0617-42
A28856-001
A28855-001
A28856-002
02-2421-01
A26901-001
A27787-001
02-2125-01
02-2080-01
13-0617-02
02-2606-01
13-0796-01

02-1530-01
13-0617-02
02-2606-01
No Number
02-2418-01

No Number
13-0819-01
No Number
13-0819-01
No Number
02-2452-01
13-0617-30
02-2082-01
02-2080-01

JUNE 1984
Page 10

DESCRIPTION

Water Defector Assembly (2)
Attaching Parts, Index #1, #4, and #6
Screw, #8-32 x 1/2

Phil Recess Pan Head (2)
Spray Bar End

O-Ring

Curtain Rod Bracket, R.H.
Curtain Assembly

Curtain Rod Bracket, L.H.
Freezing Chamber
Retaining Clip

Spray Bar Assembly

Stand Pipe

Male Tube (2)

O-Ring (2)

Female Tube, (2)

Rubber Cap

Attaching Part, Index #14
Hose Clamp

O-Ring (2)

Female Tube (2)

Drive Shaft Housing Assembly
Drive Housing Assembly
(Inciudes items 19 through 23)
Nut, Hex

Water Seal (U-cup)

Housing Body

Water Seal (U-cup)

Housing End

Drive Journal

O-Ring

Tube, Pump Pick Up

Tube, Male



MCD200C
PARTS ILLUSTRATIONS AND PARTS LISTS

JUNE 1984
Page 11



MCD200C

PARTS ILLUSTRATIONS AND PARTS LISTS

AGITATOR DRIVE ASSEMBLY

ITEM

NUMBER

1

w N

PART
NUMBER

No Number

03-1401-10
A24743-001
12-0675-25
No Number

03-1410-02
03-1403-16

No Number

03-1407-03
03-1410-02
03-1403-16

02-2453-01

03-1407-13
03-1417-13
03-1405-04
03-1406-09

DESCRIPTION

Agitator Cover

Attaching Parts, Index #1

Screw, #6 x 1/4 T/F Tap (3)
Agitator Motor

Fan Blade

Agitator Box Assembly
Attaching Parts, Index #2 and #4
Lockwasher, No. 10 Helical Spring (2)
Screw, #8-32 x 3/8

Phil Recess Pan Head (2)
Support Bracket

Attaching Parts, Index #5
Washer, #10 Plain (3)
Lockwasher, #10 Helical Spring (3)
Screw, #8-32 x 3/8

Phil Recess Pan Head (3)
Bearing Shaft

Attaching Parts, Index #6
Washer, #1/4 Plain

Lockwasher, #1/4 External Tooth
Screw, #1/4-20 x 20 Hex Cap
Nut, #1/4-20 Hex

JUNE 1984
Page 12



MCD200C
PARTS ILLUSTRATIONS AND PARTS LISTS

WATER PUMP
ITEM PART
NUMBER NUMBER DESCRIPTION
1 No Number  Pump Mounting Bracket

Attaching Parts, Index #1

03-1404-05 Screw, #6 x 3/8 T/F Tap
2 No Number  Bracket Pump Box

Attaching Parts, Index #2
03-1407-03 Washer, #10 Plain
03-1410-02 Washer, #10 Helical Spring
03-1403-32 Screw, #10 24 x 3/4

Phil Recess Pan Head

3 A28123-001  Water Pump Restrictor
4 A27068-002  Pre-formed Tubing
Attaching Parts, Index #4
02-1530-01 Clamp, 15/16 inch |.D. S.S.
02-0536-01 Clamp, 7/8 inch E.D. S.S.
5 02-0179-00 Hose Clamp
6 No Number  Pump Box Bracket
Attaching Parts, Index #5
03-1407-03 Washer, #10 Plain
03-1410-02 Washer, #10 Helical Spring
03-1403-32 Screw, #10 24 x 3/4
Phil Recess Pan Head
7 A28961-001 Water Pump Assembly
8 13-0674-07 Tygon Tubing
(2-3/4 inch long, order by foot)
9 02-1719-00 Fan Blade
JUNE 1984

Page 13




MCD200C

PARTS ILLUSTRATIONS AND PARTS LISTS

DRIVEMOTOR ASSEMBLY

ITEM
NUMBER

-
COWR~NOO ™ WN =

PO MDD N NN - b oed d ek oed d od
NEWN 200N WN =

26
26a
26b
26¢
27
28
29
30

PART
NUMBER

03-1403-43
12-1503-00
02-2459-01
12-1503-00
03-1408-21
03-1408-04
03-1408-39
03-1408-40
02-2445-01
03-1515-03
03-1602-01
02-2444-01
02-2441-01
03-1408-04
03-1408-21
02-1305-00
A28166-001
03-1408-39
03-1408-40
03-1408-41
03-1408-38
02-2443-01
03-1408-38
03-1408-41
A28165-001

03-0774-11

03-1252-00
03-1251-00
A28160-001
02-1501-00
03-1408-08
A28160-001
12-1400-01

A28168-001
A17047-001
A28154-021

JUNE 1984
Page 14

DESCRIPTION

Screw

Seal (2)

Insulating Cap

Seal (2)

Special Washer

Shim A/R

Special Washer

Shim A/R

Shaft Output

Ring Retainer

Key Woodruff

Output Gear

Third Pinion Assembly, Second Gear
Shim A/R

Special Washer

O-Ring

Gear Case Assembly

Special Washer

Special Shim

Washer

Shim A/R

First Gear, Second Pinion
Shim A/R

Washer

Gear Case Cover Assembly
Attaching Parts, index #17 and #25
Roll Pin (2)

Screw, #1/4-20 x 3/4 Flange (2)
Screw, #1/4-20 x 5/8 Flange (6)
Rotor Assembly

Bearing

Special Washer

Rotor

Stator 115/60/1

Fan Boring

Housing Assembly

Drive Motor Assembly (Compiete)



30

MCD200C
PARTS ILLUSTRATIONS AND PARTS LISTS

26 26C—»
26b

o7

s , ,Qéai//f =
AN /

JUNE 1984
Page 15



MCD200C
PARTS ILLUSTRATIONS AND PARTS LISTS

AGITATOR - CYLINDRICAL BIN ASSEMBLY

ITEM
NUMBER

6b
6¢

6d

PART
NUMBER

A27566-001
A27584-001
02-2400-01
02-2409-01
A27561-001
13-0653-00
02-2723-01
No Number

03-1418-14

No Number
A27189-001

03-1417-14
03-1531-04
02-2431-01
03-1596-01

03-1417-14
03-1531-04
A29108-001

03-1417-14
03-1531-04

DESCRIPTION

Ice Breaker Assembly

Storage Bin Cylinder

Cap Assembly

lce Agitator Cone

Ice Agitator Assembly

Rubber Spray Bar

Hub Cylinder Drive

lce Agitator

Attaching Parts, Index #5b and #5¢
Screw, #1/4-20 x 3/8

Phil Recess Flat Head

Bottom Assembly

Clip, Bin Holdown

Attaching Parts Index #6a
Lockwasher, #6 Internal Tooth
Screw, #6 x 3/8 T/F Tap
Bottom, Bin Stationary

Latch

Attaching Parts, Index #6¢
Lockwasher, #6 Internal Tooth
Screw, #6x3/8 T/F Tap

Clip Locator

Attaching Parts, Index #6d
Lockwasher, #6 Internal Tooth
Screw, #6x3/8 T/F Tap

JUNE 1984
Page 16



MCD200C
PARTS ILLUSTRATIONS AND PARTS LISTS

JUNE 1984
Page 17



MCD200C
PARTS ILLUSTRATIONS AND PARTS LISTS

STORAGE BIN AND DISPENSING ASSEMBLY

ITEM
NUMBER

1

b wn

~N

10
11
12
13
14
15
16
17
18

19

20
21
22

23
24
25
26
27

29

PART
NUMBER

No Number

03-1404-07
A30381-001
A31198-001
03-1601-01

A27576-001

A26828-001
No Number
A27542-020
A27623-003

03-1404-08
16-0635-01
02-2813-01
03-0396-08
A31197-001
A31195-001
15-0727-01
A31196-001
A16857-000
03-14056-22
13-0674-06

No Number

03-1600-01
03-1410-04
02-1957-00
13-0617-13
No Number

03-1600-01
02-1751-00
A24094-001
A30215-020
02-2410-01
A31270-001
No Number
No Number

JUNE 1984
Page 18

DESCRIPTION

Angle, Bin Top

Attaching Part

Screw, #6 x 1/2 T/F Tap
Shutter

Rod Shutter

Pin

Bearing, Shutter Rod
Attaching Part

Nut, #3/4-10 Hex

Spacer, Bin Bottom

Liner Assembly, Bin Foamed
Panel, Front Cover
Attaching Part

Screw, #8 x 3/8 T/F Tap
Decal, MCD200 Ice Dispenser
Spring Ice Lever

Cotter Pin

Pivot, Shutter

Lever, ice

Handle, Lever Ice

Lever, Pivot to Stop

Pin

Screw, #5/16-18 x 2-1/2 Hex Cap
Tube, Tygon (20-inch)
(Order by the foot)

Spacer, Bin Support
Attaching Parts

Clip, Hairpin

Lockwasher, #5/16 Helical Spring
Tube Drain

O-Ring

Ice Breaker, Agitator, see pg 17
Cylindrical Bin Assembly
Attaching Parts

Clip, Hairpin

Fitting Drain

Pin, Drive

Shaft Assembly, Bin

Liner, Spout Hole

Switch

Switch Bracket

Bracket Hold Down



MCD200C
PARTS ILLUSTRATIONS AND PARTS LISTS

JUNE 1984
Page 19



MCD200C
PARTS ILLUSTRATIONS AND PARTS LISTS

COMPRESSOR ASSEMBLY

ITEM PART

NUMBER NUMBER DESCRIPTION
1 18-2200-25 Overload
2 18-1901-33 Capacitor w/cap
K 18-2200-26 Relay
4 18-4600-01 Compressor

JUNE 1984
Page 20



MCD200C

PARTS ILLUSTRATIONS AND PARTS LISTS

1"

CONTROL BOX

ITEM
NUMBER

DO WA =

-~

10
11
12

PART
NUMBER

No Number
12-1213-10
12-1213-10
12-1912-01
12-1879-02
12-1980-01

03-1403-02
03-1403-02
12-2048-01

03-1403-17
11-0389-02
11-0388-02

03-1403-02
13-0557-00
12-0426-01
12-1213-04

DESCRIPTION

Control Box

Bushing

Bushing

Circuit Board

Relay

Timer and Switch Assembly
Attching Parts Index #4 and #6
Screw, #6-32 x 1/4

Screw, #6-32 x 3/4

Contactor

Attaching Parts Index #1 and #8
Screw, #8-32 x 3/8

Pressure Control, Air-Cooled
Pressure Control, Water-Cooled
Attaching Parts Index #1 and #9
Screw, #6-32

Grommet

Toggle Switch

Bushing

JUNE 1984
Page 21



MCD200C
WIRING DIAGRAMS

t Al
)
ONISNIdSIA TV HLIM JAGON DNDIVIN 321
inos svo wsion IVINHON 3HL NI NMOHS STOHLNOD 11V
o | TR R+
Rl T (o e @ 4nod mvw ATINO SHOLONANOD H3ddOD ASN
@W HgINId | 8 v
dAnd
S
mu £ wva(ion omuzmt aaaNnouy 39 1SNKW LINN SIHL
AvHdS To on), L(go/8tt
4 AvI3d HOLIms vamL L~ AVIIY
4 HSINI4 :u_z_m.frv
posind e %
HOLIMS], B INHILIMS V1 FTR\31isnd
- ﬁsﬁ% TR gt @ woiou
LU ELFY
[ B
HOLIMS HILSYN @l—
_f__, SRS Boo-czsiEV
] »
S¥9 10K ¥ILvm i 43r31 - _
a10N310S a10N370s ONYIHL e .::.;3 u@ huwunao PN !
L708/91) )
™ } 4H. My s ¥05SIUINOD “A|uo<5o> uz:IV“
e L 5 {r——————=—
¢ohu<o:o< ﬁ — - w M -
! T — 1 )
100 N P . T _ B N # M [ FH. ﬂ
V=111 i = S i _ |
a ;D\o‘ﬁf. L4 _ i | | 10uim0d
i T~ O e ; 2UNSSANG-IN
g I e k- N | —
om TP LD ey ] . 5 |
] =; \“% N‘C} ..... g .@ -Eoz..ﬂ “ | o -
. __uﬁ_.:,W_..%».N.:\U.I» ol , = L |
o A e D/{DJ - _ \«-kﬁ 1L| - _ :_m _ mmu !
- @! ~ e S R e cTum | m_m _ 23
_I‘L % y ! (=) ==
NG ne [+]
Ne _ L] »
dNNd IZ18 38N
@ OMUINL
. e

NOILVHIdO NI SWNILSAS

Wiring Diagram MCD200SAE-1C (115/60/1) Air-Cooled

JUNE 1984
Page 23



MCD200C

2 NOLLVH3dO NI SW3LSAS

JUNE 1984
Page 24

Wiring Diagram MCD200SWE-1C (115/60/1) Water-Cooled

ONISN3dSIA TV HLiIM GO DNDIVIN 301
anod 153 G0y G vam o) TYNHON 3HL NI NMOHS ST10HLINOD TV
mv daLvYm AYI3Y
109 HSINId
.e&w@ OM ﬂ_ AN ....oomw ATINO SHOLONANOD H3ddOD 3ASN
IN
dnnd
iy SW : omusuilt 1 aaagNnoyy 349 1SNK LINN SIHL
Avids Ts ansaen 17097814
A4 Aviay HOLIMS WANILTE AV 43amod
—# HSINIZ ﬁ HSINId | ¥
i e 7
HOLIMS 1, onboums ﬁ.» @u:m:u
- 0
- .._-.,ﬁ T tano3Tia — -.wwzo-uu_.:-u;
ONUIHL 1
20ULNOD HOLIMS T2 £
2 st b . L @ L 00—¥ZSIEY
= 0T
m SV9 10K ¥ILYM e — ™ _
m aI0N110S QIONIT0S ON¥INL E TVISl | n
N3NNI
= + } *ﬂ. h«ﬂﬂw@ ¥0$$S384M0D _T||ule<-.—\%hnnu—:—_.._l'.
= o I b
o= 4OLVlioy — A= ne _ “
w 291 v T ne )
10M rs_- = ——— I _ﬂ F J
e _\ e - & 0 _ “ " __ 081002 _
I & J m. 7 HQJ ! n Eﬂmmu-&E
----_n...,nu org _ R ] 3 T “
\ _ i ) i _
_N it ,\\ ..... LH@ D_ /(40191803 a A_. »
v'\al.-‘ul o | _
e B g ol | T T atad] i e
xn><¢..uul -~ hvl‘:- L | o = w = _
re.. S S S s 07 wm =g zet:
- ¥ i = In
ne —
w " na ° »
FTT Y] azis agnd
r‘ll@ omuiNng
%




